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TEST REPORT
Issued To, Report No. : 100-231127-675
M/s Maheshwan Electrical Mfrs. Pvt. Ltd. Report Date : 30-11-2023
AO-50/51/52, Amrit Steel Compound, Sample Received On : 30-11-2023
South Side G.T. Road, Near Lal Kuwan, Analysis Date : 30-11-2023
Ghaziabad (U.P.) 201009 Report Prepared on : 30-11-2023
Sampled by : Customer
Sample Description : Hot Dip Galvanized Ladder Cable Tray(430x75x2mm)
Condition of the Sample on receipt : Recevied in Good Condition
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=] Limits as per
It . .
. Unit Test Method ey IS: 4759- 1996
Parameter
Galvanizing Test Shall pass
Test ivoted hammer
= IS: 2629-1985 Passes the p iy

Adhesion Test

The sample shall

1S: 2633-1986 Passes the Test

Uniformity Test

with stand Four
dips of one
minute each.

Remark-Sample meets the requirement as per specified limits laid down in I

parameters only.
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Note
o This Test report conforms to above test parameters only submitted for testing.
o> Decision Rule applied- Yes/ No¥ UM %
o The sample description is not verified in all cases and is given as described by the customer. .
< Samples not drawn by us and the analysis conducted as received basis unless specified otherwise.
o Tested sample will be disposed off after 30 days from the date of issue of test report unless until specgl,f' £
2 Complaints about this report should be communicated in writing within seven days of issue date of this
S This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of

shall not be used in the advertising media without our prior permission from the Director.
Laboratory shall maintain the confidentiality of all information related to the samples & Test Reports.
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S: 4759- 1996 as uiq&‘:eru&ifl' for the above test
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0 0120-2866108 (] info@gtllab.org

® AO-150, Amrit Steel Compound South Side, G.T. Road Indl. Area, Opp. Loha Mandi, Ghaziabad-201001
ki 233/ MAHSR- C7
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